BOARD
PACKETS
2006



£.s " (. awi] juawwinolpy

PICEY TIEND VTS

VEPEES //Muwn,)d 40%5&%1 :/Xvn)c,q/

VLY T -

\ﬂ%/»o\vum \./vﬂvv/..e».v.\ 4»KJC./<QHC, - ,.,uur.@

t&ﬁu BZRS 4

[4

b

swa)} epuaby Bunosy IXON

SN

pu02as

UONOW

SwI9}] UoKIY/suolssnasig

i

AFSISTH] & voy)oy STF T 27 VG Oy SI0A
\ R AV S N puooag
QON\ - /v\_\Svﬂw ,@ ) .(,.4\35 N4 @/ [S TN /ﬂ,\nw UOIIoN

4 S swa)| uondy/suolssnosid

mmx\\\,\ﬂ heiandachigE *d,\iy STIqOMU HI5Q P YUY

/< 9J0A
. WSSV puodses
WoeTeg ~ R V') uoBoW

¢’ _S swsa)| uopjoy/suoissnosia

G/S 310A

\2SSY puodag

SR\°' % uojol

QKVN\ Q“QV\ \lﬁ& aﬁ\w.h‘bm WVQ oA ofﬂsxﬁ@@ \v(/VA /\/X\)D

¥, swajj uoyoy/suoissnasig

e




</ SJOA

2T PVYSN puodsg

/b\vm/\vu WAy
[...]
explaining the results of the accuracy test. The accuracy of the original meter was
determined to be 100.08% accurate, well within the guidelines of the national standards
of the American Water Works Association. Staff’s recommendation to the Board will be
addressed in the Discussion/Action Items section.



San Simeon CSD

Wastewater Treatment Plant
Tertiary Treatment Upgrade

Preliminary Design Report

San Simeon Community Services District

Client Representative ~ Tom O’Neill

Client Staff Charles Grace

Boyle Engineering Corporation

Project Manager Jon Hanlon, PE
Project Engineer Kirk Gonzalez, EIT
20020.01
October 2006

BD " LE 1194 Pacific Street, Suite 204 San Luis Obispo, CA 93401




1.0 INtFOAUCTION ...t ee e e eeee e e e oo 1

1.1 Background............coooveieiiiiiiiee e 1

1.2 Project ObJECtiVES ........ccormeriieeeeeecreee et 1
13 Scope Of WOTK ..o 2
2.0 EXiStNg CONItIONS. ....coeueeeieeeiereeiieieie ettt eeen 3
2.1 Existing Plant Treatment Process .........ocoooeeevievececeveeveeeee. 3
2.2 HiStor1C FIOW ..o 3
23 Infiltration and Inflow .........cccooviiiiiiieeee e, 5
24 Organics and Solids Loading...........ccoeveeievieiececiciciccece. 6
2.5 Provisions to Improve Permit Compliance.................c.ccocvvennnnn...... 7
2.6 Previous Wastewater Treatment Facilities Plan .............................. 8
3.0 Design Criteri....c..eeereueiieiieririeeicee ettt 10
3.1 Reuse and Disposal Options ..........c.oceveevieeeeveeneeieeeeeeeceeeeeee 10
3.2 Peaking Factors.......coccovevirieeicceeeceeeeceeeeeeee e 11
33 Design FIOW ......ccooiiiiiiieieeieceeee e 12
4.0  Tertiary Treatment for Ocean DisCharge ..............cocovvvvveveeeeoveeseeeeenn. 13
4.1 Tertiary Filtration Equipment Alternatives.................ccoveveeenne.... 13
Alternative 1 - Advanced Sand Filtration (Parkson Dynasand): ............... 13
Alternative 2 - Rotating Disk Filtration (Aqua-Aerobic Aquadisk): ......... 13

4.2 Tertiary Filter Design Parameters..........cccoevveeviveeeeeececeieeee. 14
43 Modifications to Existing Facilities .........cceevevrveeeenrcrciceceeen, 14
5.0  Additional Requirements for Title 22 Compliant Reclaimed Water ......... 16
6.0  Construction Permitting.............cocoooeveeiioiiiieieeeeeeeeeeee e 17
7.0  Engineer’s Opinion of Probable Cost ...........coc.ccvevvvieviiciiceeeeeeeeeeeen 18
8.0  RecommENdationS........cceirveuiereietieteteeieetee et ete et s e renas 20
Filtration AIEINAtiVES .....c.cceeueieieieieeiieeeeeeececee et 20
Disposal and REUSE ........coeeveueirieiiieeeeeeceee et 20
9.0 Schedule.........ccomieeee et 21

Final SSWWTP PDR.doc i BOYLE



1.0 Introduction

11 Background

The San Simeon Community Services District (District) manages a secondary wastewater treatment
plant (WWTP), operated under contract by Eco Resources, Inc. The WWTP is located at 9245 Balboa
Avenue, and serves the community of San Simeon and the Hearst San Simeon State Historical
Monument. The facility operates under National Pollutant Discharge Elimination System (NPDES)
permit No. CA0047961 and Waste Discharge Requirements (WDR) Order No. R2-2002-0046. The
plant’s design capacity is 0.2 million gallons per day (MGD) on an average dry weather basis. The
NPDES permit allows discharge of secondary treated municipal wastewater to the Pacific Ocean via
outfall and diffuser not to exceed a monthly average of 0.2 MGD. Sludge is disposed of off-site.

Recent violations of effluent limitations have resulted in significant mandatory minimum penalties
(MMPs) imposed by the Regional Water Quality Control Board (RWQCB). A portion of the total
MMPs imposed by the RWQCB was directed toward the construction of tertiary treatment upgrades.
The Tertiary Treatment Facilities Construction project is an approved Supplemental Environmental
Project (SEP) and will improve effluent quality (particularly total suspended solids and coliform
reduction). Tertiary treatment is not required by regulation but was selected by District staff as the
preferred treatment method, regardless of disposal location. Construction of tertiary treatment facilities
is to be completed no later than September 25, 2007 (30 months from issuance of SWRCB Order No.
R3-2005-0032). Upon the request of the District, the RWQCB may extend the completion date if delays
are determined to be beyond the District’s reasonable control.

Several WWTP deficiencies were identified in previous reports. Recommendations made by Boyle in
Technical Memorandum 6-05 (Recommendations for Immediate Improvements to the San Simeon
Community Services District Wastewater Treatment Plant, November 16, 2005) are completed.
Improvements to headworks outlined in the memo were part of the original scope of work for this
project, but the District has since chosen to defer headworks improvements to a later date.

1.2 Project Objectives

The objectives of the project include:

1. Develop a beneficial project for use of the District’s SEP funds;

2. Provide tertiary treatment at the District wastewater treatment plant to benefit water quality
above and beyond the District’s discharge permit requirements;

3. Improve plant performance in order to reduce exceedances of the existing WDR Order; and

4. To the extent feasible, include provisions for future equipment and appurtenances necessary
for Title 22 compliance should the District choose to provide reclaimed water.

Final SSWWTP PDR.doc 1 BOYLE



1.3 Scope of Work

The Scope of this project includes preliminary design, permitting, and final design services associated with
the upgrade of the District’s wastewater treatment plant to tertiary treatment. The project focuses on
designing and selecting tertiary treatment equipment that achieve the goals of the project while remaining
within the district’s budget.

The Scope of Work includes:

Review of initial reclaimed water user survey and, if necessary, prepare and conduct an
additional survey. Organize and analyze responses in coordination with the District
Administrator. Potential reuse options, water quality requirements, and estimation of
reclaimed water demands for potential uses under Title 22 criteria will be based on survey
results.

Review of plant performance and monitoring data to identify necessary improvements to
existing processes for enhancement of tertiary treatment.

Evaluation of options for treatment configuration and tertiary treatment technology and
development of conceptual cost estimates for treatment alternatives.

Meeting with regulatory agencies to discuss requirements for Title 22 compliance.

Determination of agency jurisdiction, identification of potential constraints, and develop list
of required permits.

Preparation of an implementation schedule for design, permitting, and construction of the
proposed project.

Preparation of a technical document formally requesting a revised NPDES permit description
from the RWQCB.

Coordination of permit applications associated with improvements.

Final SSWWTP PDR.doc 2 BOYLE



2.0 Existing Conditions

2.1 Existing Plant Treatment Process

The existing treatment plant utilizes a conventional activated sludge/extended aeration process. Specific
features include:

e Headworks — Raw sewage flows through a grinder and a series of diversion gates located in a
splitter box near the entrance to the plant. The gates allow operators to some or all influent to the
equalization (EQ) basin. Currently, 100% of the plant flow is diverted to the EQ basin. There is
no screen at the headworks.

¢ EQ Basin — 100% of the plant influent is routed to the EQ basin. The basin has a capacity of
approximately 100,000 gallons. Sewage is then pumped back towards the headworks with
variable frequency drive (VFD) controlled pumps. Pump speed is manually adjusted to maintain
a relatively constant water level in the EQ basin.

* Flow Metering — A Palmer-Bowlus flowmeter records flow to the aeration basins (flow from the

headworks, if any, plus flow from the EQ basin). This flowmeter is discussed in detail in Section
2.2.

¢ Aecration Basins and Primary Clarifiers — There are four aeration basins and associated clarifiers
operating in parallel. Each treatment train has a design capacity of approximately 50,000 gpd.

 Solids Handling — Waste activated sludge (WAS) is pumped to a sludge holding tank. Sludge is
periodically pumped from the tank and is disposed of offsite.

e Disinfection — Prior to ocean discharge, sodium hypochlorite is added to the clarifier effluent
stream upstream of the chlorine contact chamber (CCC). Sodium bisulfite is added at the
discharge weir to remove residual chlorine prior to ocean discharge.

2.2 Historic Flow

Average Daily Flow (ADF) is defined as the average flow over the course of one year expressed in
gallons per day, and is the base flow for the sewer system. ADF for the District is 77,500 gpd based on
flow records for 24 consecutive months from January 2004 through December 2005.

Maximum month flow (MMF) is defined as the average daily flow rate for the month with the maximum
flow in the period evaluated. MMF is an important design flow rate in Waste Discharge Requirements
(WDRs), and is used when determining the permitted capacity for a WWTP. Flow records indicate that
the MMF for the past two years was 151,300 gpd, occurring in the dry season (August 2004).! The
permitted dry weather flow for San Simeon is 200,000 gpd.

1 Historically, annual MMF for San Simeon occurs during the summer months as a result of increased tourism. For areas
with less significant impacts from tourism, MMF generally occurs during the wet season.

Final SSWWTP PDR.doc 3 BOYILE



Peak Day Flow (PDF) is the maximum flow entering the WWTP during a single day. Typically this
flow is used for design of clarifier capacity, aeration requirements, and pump stations since it is the

largest extended flow the collection system is anticipated to experience. Flow records indicate PDF was
248,000 gpd in February 2005.

Historic flow data (ADF, MMF, and PDF) are summarized in Table 2-1.

Final SSWWTP PDR.doc

Table 2-1: Historic WWTP Flows

Month PDF (gpd) ADF (gpd)
Jan-04 123,000 64,000
Feb-04 149,000 74,000
Mar-04 113,000 71,000
Apr-04 108,000 77,000
May-04 113,000 70,000
Jun-04 152,210 77,081
Jul-04 127,230 89,046
Aug-04 226,170 114,830
Sep-04 185,800 103,161
Oct-04 230,000 101,485
Nov-04 113,030 80,195
Dec-04 235,140 77,416
Jan-05 185,430 88,120
Feb-05 248,060 86,691
Mar-05 138,910 84,613
Apr-05 99,300 57,858
May-05 90,910 64,787
Jun-05 120,930 71,939
Jui-05 200,130 99,440
Aug-05 149,186 84,424
Sep-05 143,420 61,029
Oct-05 149,118 59,213
Nov-05 137,611 54,316
Dec-05 92,874 48,985
PDF = 248,060
ADF = 77,526
MMF = 114,830

BOYLE



Discrepancies were noted between flow measurements conducted by Boyle Engineering as part of the
December 2005 Interim Flow Metering Project, and flow records from the existing flume.
Measurements taken by Boyle with a level-velocity type flowmeter were approximately 30% higher
than measurements taken at the flume during the same time period.

2.3 Infiltration and Inflow

Infiltration and Inflow (I/I) represents water entering the wastewater collection system resulting from
leaking joints, junctions, and drainage connections to the system. Infiltration results from groundwater
entering defective subsurface pipes. Infiltration may be evident following a lag period after a storm as a
relatively consistent increase in wastewater flow over a period of days, weeks, or even months as high
groundwater conditions persist. In contrast, inflow results from stormwater runoff entering the
collection system directly. Inflow from storm events usually affects wastewater flow immediately,
although delayed inflow due to sump pumping, slow entry in ponded areas, and latent inflow at far
reaches of the collection system may occur.

According to plant operators, significant spikes in influent flows have been observed during wet weather
conditions. With the existing data, it is not possible to determine if the District has an infiltration
problem. However, temporary flows as high as 0.3 MGD (208 gpm) during rain events have been
reported by operators, indicating a possible inflow problem. Infiltration and inflow notwithstanding,
MMF for San Simeon typically occurs during the summer months as a result of increased tourism.

Final SSWWTP PDR.doc 5 BOYLE



2.4 Organics and Solids Loading

Influent and effluent wastewater characteristics were summarized for evaluation of the existing
treatment processes at the WWTP. Effluent results are based on 24-hour composite sampling, and
influent results are from 8-hour composite samples. Both influent and effluent results for BODs and

TSS vary significantly over the 2-year observation period.

Influent and effluent BODs and TSS results from January 2004 through December 2005 are summarized

in Table 2-2.2

Table 2-2: Influent and effluent BODs and TSS.

BOD; (mg/L) TSS (mgiL)
Influent Effluent Influent Effluent
Jan-04 260 4.0 120 10
Feb-04 - 10.0 - 14
Mar-04 - 12.0 - 11
Apr-04 270 8.0 140 6
May-04 - 11.0 - 14
Jun-04 300 7.0 - na
Jul-04 650 55 na 10
Aug-04 - 5.0 - na
Sep-04 - 370.0 - 320
Oct-04 na na na na
Nov-04 - nd - nd
Dec-04 - nd - nd
Jan-05 620 6.0 840 * 5
Feb-05 - 6.0 - 27
Mar-05 - <3.0 - 14
Apr-05 300 4.0 200 <5
May-05 - 5.0 - 8
Jun-05 - 5.0 - 12
Jul-05 240 4.0 210 11
Aug-05 - >180.0 - 15
Sep-05 - 7.0 - 10
Oct-05 170 5.0 170 8
Nov-05 - na - na
Dec-05 - 4.7 - 10
Average 351 28 280 31
Maximum 650 370 840 320

BOD and TSS results based on 24-hour composite samples for eflluent and 8-hour
composite samples for influent

*influent BOD and TSS values are expected to be in the 150-350 mg/l range.

2 From District quarterly monitoring reports and monthly effluent monitoring.

Final SSWWTP PDR.doc

BOYLE



Corresponding estimates of influent BODs and TSS loading rates are summarized in Table 2-3 below.

Table 2-3: Influent BODs and TSS loading

Average daily flow
Max.month flow
Peak day flow
Permitted ADWF
Permitted AWWF

BOD; (Ibs/ day) | TSS (lbs/ day)
227 181
337 268
727 580
586 467
1319 1052

2.5 Provisions to Improve Permit Compliance

Recent violations of effluent limitations have resulted in significant mandatory minimum penalties
(MMPs) imposed by the RWQCB. A portion of the total MMPs imposed by the RWQCB was directed
toward the construction of tertiary treatment facilities. Tertiary treatment is above and beyond the
obligations of the Discharger, but is an approved Supplemental Environmental Project (SEP) because it

is recognized to be beneficial to water quality.3

Since March 4, 2004, the majority of the violations have been exceedances of total coliform and
settleable solids (SS) limitations.# Table 2-4 summarizes the type and frequency of violations that
occurred between March 4, 2004 and June 28, 2005.

Table 2-4 — WDR Violations (3/4/04 — 6/28/05)

Constituent Number of violations
Total Coliform 21
Settleable Solids 34
Total Residual Chlorine 3

3 RWQCB meeting minutes, March 2005.

4 There were three violations of total residual chlorine limitations. It is our understanding that District staff has implemented
operational and equipment improvements to address this issue.

Final SSWWTP PDR.doc

BOYLE



Reducing the number of exceedances has been addressed in a number of ways:

» In a previous report, Boyle evaluated the performance of the existing secondary process and
made recommendations to improve clarification, process flow, sludge handling, skimming, etc.
These improvements have been completed.

e Screening and headworks improvements were recommended in the Draft Headworks and
Tertiary Treatment Upgrade Preliminary Design Report to further optimize the performance of
the existing secondary treatment process. With the addition of improved secondary skimmers,
the District has chosen to defer improvement of screening and headworks to a later date.

» The tertiary treatment process alternatives described in this report have been selected to further
improve the plant effluent quality. Filtration will assist in the removal of settleable solids and
much of the biological matter associated with BODs and total coliform, reducing chlorine
demand and increasing the effectiveness of the disinfection process.

Provisions for emergency overflow and bypass have been included in the design of the proposed tertiary
equipment in accordance with the WDR requirements. We have not evaluated emergency provisions,
alarms, SCADA or reporting for existing processes since these items were outside of the scope of this
work.

Previous violations and operational difficulties have demonstrated a need for a community grease
control program. There is no scum box or other mechanism to eliminate floating grease from the
treatment processes. Currently, much of the grease enters the plant and coagulates and floats in the EQ
basin, allowing operators to remove it before the treatment facilities. If at some point in the future the
operating scenario is changed in such a way that flow bypasses the equalization basin and enters the
treatment processes directly, additional grease control may be necessary.

2.6 Previous Wastewater Treatment Facilities Plan
According to the Wastewater Treatment Facilities Plan (Kennedy/Jenks, February 2003), the existing
treatment plant has a limiting flow capacity of approximately 147,000 gallons per day.5 The report
recommended additional clarification to reach the projected peak tourist season flow of 171,000 gpd.
The report also included recommendations for the following improvements:

 Division of the existing EQ basin to provide reclaimed water storage and aerobic digestion;

e Expanded disinfection capacity; and

e Additional clarification.

> Assuming no equalization, and only three aeration basins online.

Final SSWWTP PDR.doc 8 BOYLE



With proper equalization, full use of at least three aeration basin/clarifier trains, and the addition of the
recommended tertiary filtration equipment, it is our opinion that the permitted plant capacity of 200,000
gpd can be achieved.

The existing chlorine contact chamber can provide approximately 37 minutes of contact time at the
historic PDF of 248,060 gpd (30 minutes detention time was the design criteria for disinfection in the
report). Additional contact time would be required to meet Title 22 requirements, and is discussed
further in Section 5.

Boyle recommends that the major improvements outlined in the Kennedy/Jenks report be re-evaluated

when the Average Daily Flow begins to approach 150,000 gpd, or if the existing secondary treatment
process no longer meets treatment objectives.

Final SSWWTP PDR.doc 9 BOYLE



3.0 Design Criteria

3.1 Reuse and Disposal Options

An initial survey of non-residential water customers in San Simeon was conducted to identify potential
recycled water users and to estimate demands. Hotels and motels were considered to be the most likely
users of reclaimed water. Residential customers were not considered for recycled water planning due to
low residential irrigation needs. According to District staff, only two responses to the initial survey
were received, both indicating that they would be interested in reclaimed water for irrigation and other
uses such as toilet water and laundry. One user indicated that a portion of the property was irrigated (1/3
acre). However, at the time of the survey, neither reported a willingness to install dual plumbing
required for domestic reclaimed water use.

In anticipation of reclaiming part or all of the WWTP effluent at some point in the future, the District
has requested that this preliminary design report include an option for tertiary filtration and associated
equipment capable of producing Title 22 compliant recycled water for uses such as irrigation, toilet
flushing, or commercial laundry. Thus, in addition to proposing tertiary treatment for ocean disposal,
this preliminary design report includes the provisions necessary to produce Title 22 compliant
disinfected tertiary recycled water as optional equipment which is discussed in Chapter 5.

The two treatment options are described below.
Tertiary Filtered Effluent for Ocean Discharge

Since a viable reuse option for reclaimed water has not been identified, the District may choose to
continue discharging all plant effluent via the existing ocean outfall under the current discharge permit.6
Under this operating scenario, upgrades will be designed to improve effluent water quality, but will not
meet all Title 22 requirements for irrigation, toilet flushing, or commercial laundry. Purchase and
installation of additional equipment required for Title 22 compliance can be deferred until a time when
supplying reclaimed water is more favorable.

Title 22 Disinfected Tertiary Recycled Water

If the District chooses to pursue production of Title 22 compliant disinfected tertiary recycled water for
irrigation, toilet flushing, or commercial laundry, additional equipment will be required. Specific
equipment requirements are dependent on the treatment process reliability and the availability of
emergency storage or disposal. Preliminary discussions with California Department of Health Services
(CDHS) staff has indicated that since ocean discharge is available as a less-demanding disposal
alterative, 100% redundancy would not be required for process equipment. Accordingly, this
preliminary design report has assumed the minimum amount of equipment required for tertiary
treatment, and ocean discharge will be continue to be available for disposal of secondary treated
wastewater.

Additional requirements may include regulatory coordination for certification of the reclaimed water
system; filing and approval of an engineering report; reclaimed water storage and distribution facilities

6 Tertiary filtered effluent is not a permit requirement, but has been selected by the District as the preferred treatment method
regardless of disposal location.

Final SSWWTP PDR.doc 10 BOYLE



and infrastructure; WWTP staffing requirements; and operation and maintenance programs for ancillary
equipment. '

3.2 Peaking Factors

Peak Hour Flow

Peak Hour Flow (PHF) represents the maximum flow entering the wastewater treatment facility over a
one-hour period. PHF can sometimes be derived from WWTP flow records. If hourly flow records are
not available, empirical equations must be used to estimate PHF.

One method commonly used to estimate PHF is to multiply the ADF by a Peaking Factor (PF).

PHF = P.F.x ADF

The following formula was used to calculate the peaking factor, where P is population (in thousands).’

18+ P

PF. = —
4+ p*?

For San Simeon’s existing population estimate of 250 persons?, the calculated peaking factor is 4.1.
Metcalf and Eddy (2003), recommends using a peaking factor of 4.0 for communities with populations
less than 4,000. A peaking factor of 4.0 was used for this project.®

Peak hour flow is summarized in Table 3-1.

Table 3-1 — Peaking Factor and Calculated Design Flow Estimates

Existing ADF | Peaking Calculated PHF, Existing
(gpd) Factor Conditions (gpd)

77,500 4.0 310,000

Applied to the ADF of 77,500 gpd, the Peak Hour Flow was estimated to be 0.31 MGD (215 gpm). This
flow correlates with reports from operators suggesting flows in the 0.30-0.35 MGD range during high
tourism periods, or wet weather.

7 Fair, G.M., and Geyer, J.C., "Water Supply and Waste-Water Disposal.” 1st Ed., John Wiley & Sons, Inc., New York
(1954).

8 Based on Draft Cambria and San Simeon Acres Community Plan, November 2005,

? Boyle installed a temporary influent flowmeter at the plant during December, 2005. The resulting diurnal patterns indicate
that a design peaking factor of approximately 4.0 correlates well with existing conditions.

Final SSWWTP PDR.doc 11 BOYLE



3.3 Design Flow

Since expansion of the treatment plant capacity was not considered for this project, the RWQCB has
indicated that the existing WDR will not be modified. Capacity of the tertiary treatment processes and
associated modifications to the existing facility was based on the plant’s existing permitted average dry